MERCRUISER [7.4L MIE MPI [LH] GEN. v GM 454 %/-8 1395-1336] < FLWwHEEL HOUSIMNG b w
Serial Mbr A ange: OFSE3052 THRU DF820103 ()

Ref |Clazs|Part Description Qt Comment Footnote

2 19 12304 PLUG 1

3 8187184 4|COVER ASSEMBLY 1

4 27 96015 GASKET 1

5 10 98253 SCREW [1/2"] 5

A 13 26992 |LOCKAWASHER 5

7 10 34353 |5CREW [1' 1 [5/16-24 THREADS)

7 10 AVE1Z|SCREW [1-1/4") 1 [5/16-24 THREADS)

7 10 47EB8 | SCREW [2-3/4") 2 [5/16-24 THREADS)

a 13 25048 | LOCKWASHER 3 [5/16-24 THREADS)

7 10 47277 | SCREW (3/4") 1 [3/8-16 THREADS)

g 13 39107 |LOCKAWASHER 1 [3/8-16 THREADS)

9 16 B40BE | STUD [2-1/4" 2

10 11 32219/ MUT 2




